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0.7 IDENTIFICATION 
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1. SCOPE 
 

This report refers to exploratory reaction to fire tests of the product with the reference "Surforma HPL FR” and its potential 

classification according to EN 13501. 

 

2. METHODOLOGY 
 

Test Test procedure 

Reaction to fire tests for building products. Building products 
exposed to the thermal attack by a single burning item. 

EN 13823:2010 + A1 Novembro 
2014  

 

3. SPECIMENS 
 

3.1 Dimension and conditioning 

 
The specimens, with the following dimensions and masses, were supplied by the customer. 

 

Reference Length (mm) Width (mm) Thickness (mm) Mass (g) 

LFF.2020.035.01 1501 1000 1.0 1989 

LFF.2020.035.02 1502 499 1.0 1030 

 
 

Prior to testing, the specimens were conditioned for a period of 95 hours at 23 ± 2 ºC and 50 ± 5 % relative humidity, having 

met the constant mass criterion. 

 

3.2 Mounting of specimens 

Following customer request, specimens were mechanically fixed onto an inert substrate – calcium silicate, in accordance 

with clause 5.2.2. b) of the standard EN 13823. 
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4. RESULTS 
 
The following facts, potentially relevant for the test results analysis, were observed during the test: 

1. At 323 s of testing (23 s of flame incidence), surface bubbles were formed and burst. 

2. At 365 s of testing, destruction of the specimen up to 50 cm high and 20 cm from the corner, with abundant smoke 

release. 

3. At 550 seconds of testing, cracks were opened up to 75 cm high and 30 cm wide, with progressive propagation. 

4. At 700 s of testing, fragments dropped outside the burner area. 

 

In accordance with the customer's instructions, only one specimen was submitted to testing, which are summarized in the 

following table. 

 
Table 1. SBI test results. 

 

Specimens 
LFF.2020.035.01 

and 
LFF.2020.035.02 

FIGRA 0,2 MJ (W/s) 223.7 

FIGRA 0,4 MJ (W/s) 142.0 

THR 600 s (MJ) 4.7 

LFS (m) No 

FIRE BEHAVIOUR C 

SMOGRA (m2/s2)  (*) 48.2 

TSP 600s (m2)  (*) 86.8 

SMOKE PRODUCTION s2 

FLAMING DROPLETS/PARTICLES No 

FLAMING DROPLETS d0 

                  FIGRA: Fire growth rate     THR: Total heat release     LFS: Lateral flame spread     (*): With smoke correction 
          SMOGRA: Smoke growth rate     TSP: Total smoke production      TNR: Threshold not reached 

 

The test results relate to the behaviour of the test specimens of a product under the particular  conditions of the test; they 

are not intended to be the sole criterion for assessing the potential fire hazard of the product in use. 
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5. LIMITATIONS 
 

All the information on this document regarding the product description has been supplied by the sponsor at no 

responsibility by INEGI's laboratory. 

This document does not represent any type of approval or certification of the product. 

 

This classification document is valid for 5 (five) years. 

 
 
 
 
 
Porto, January 28th, 2020 

 
José Mesquita Guimarães 

Laboratory Technical Director 
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Figure 1 – Mounted specimen. 
 

 
Figure 2 – SBI ongoing test. 

 

 

 
Figure 3 – Tested specimen. 
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ANNEX II 

SBI Report 
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